
Dr. Awatif Soaded & Dr. Basim H.             Sanitary and Environmental Engineering 2019-2020  

   Page 1 of 10 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

 

 

 

Sanitary and Environmental Engineering 

 

PART 1: WATER SUPPLY ENGINEERING 

 

 

 

 

 

 

 

 

 

 

 

 

 



Dr. Awatif Soaded & Dr. Basim H.             Sanitary and Environmental Engineering 2019-2020  

   Page 2 of 10 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 
[...]
These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

( )






 −
−

−
= o

o
c D

LK
KK

K
K

KK
t

1

12

1

2

12

1ln
1

 

( ) wwssws QDOQDOQQDO +=+  

( ) wwssws QBODQBODQQBOD +=+ 555  

 

Solved problems 

Problem 1: A waste effluent of 560 L/s with BOD5 = 50 mg/L, DO = 3 mg/L and T = 23 0C is to be 

discharged into a river of 2.8 m3/s flow, BOD5 = 4mg/L, DO = 8.2mg/L and T= 17 0C. K1 for the 

waste is 0.23 day -1 at 20 0C. The average velocity of the river is 0.18 m/s with aeration rate of 

0.43 day -1 at 20 0C. 1) Is DO min within the environmental limitations? 2) At what distance is the 

maximum deficit located. 3) Draw the oxygen sag curve? 

Solution: 

Characteristics of the mix: 

𝑄𝑀𝑖𝑥 = 𝑄𝑟 + 𝑄𝑤 = 2.8 + 0.56 = 3.36 𝑚3/𝑠𝑒𝑐  

𝐵𝑂𝐷5𝑀𝑖𝑥 =
𝐵𝑂𝐷5𝑟 × 𝑄𝑟 + 𝐵𝑂𝐷5𝑤 × 𝑄𝑤

𝑄𝑀𝑖𝑥
=

4 × 2.8 + 50 × 0.56

3.36
= 11.67 ≈ 11.7 𝑚𝑔/𝐿 

𝐷𝑂𝑀𝑖𝑥 =
𝐷𝑂𝑟 × 𝑄𝑟 + 𝐷𝑂𝑤 × 𝑄𝑤

𝑄𝑀𝑖𝑥
=

8.2 × 2.8 + 3 × 0.56

3.36
= 7.33 𝑚𝑔/𝐿 

𝑇𝑀𝑖𝑥 =
𝑇𝑟 × 𝑄𝑟 + 𝑇𝑤 × 𝑄𝑤

𝑄𝑀𝑖𝑥
=

17 × 2.8 + 23 × 0.56

3.36
= 180𝐶  

𝐾1(18) = 𝐾1(20) × 1.047(𝑇−20) = 0.23 × 1.047(18−20) ≈ 0.21 𝑑𝑎𝑦−1 

𝐾2(18) = 𝐾2(20) × 1.025(𝑇−20) = 0.43 × 1.025(18−20) ≈ 0.41 𝑑𝑎𝑦−1 

𝐵𝑂𝐷𝑡−𝑇 = 𝐿(1 − 𝑒−𝐾1𝑡) ⇛ 𝐵𝑂𝐷5−18 = 𝐿(1 − 𝑒−0.21×5) ⇛ 11.7 = 𝐿(1 − 𝑒−0.21×5) ⇛ 𝐿𝑀𝑖𝑥 = 𝐵𝑂𝐷𝑢

= 𝑢𝑙𝑡𝑖𝑚𝑎𝑡𝑒 𝐵𝑂𝐷 = 17.998 𝑚𝑔/𝐿 

DO saturation from table, at Tmix = 18 0C = 9.54 mg/L 

𝐷𝑖 = 𝐷𝑂𝑆𝑎𝑡.𝑎𝑡 𝑇𝑚𝑖𝑥 − 𝐷𝑂𝑚𝑖𝑥 = 9.54 − 7.33 = 2.21 𝑚𝑔/𝐿 

𝑡𝑐 =
1

𝑘2 − 𝑘1
𝑙𝑛

𝑘2

𝑘1
[1 −

𝑘2 − 𝑘1

𝑘1 × 𝐿0
× 𝐷0] =

1

0.41 − 0.21
𝑙𝑛

0.41

0.21
[1 −

0.41 − 0.21

0.21 × 17.1
× 2.21] = 2.69 𝑑𝑎𝑦 



Dr. Awatif Soaded & Dr. Basim H.                          Sanitary and Environmental Engineering    2019-2020  

 

    Page 8 of 10 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

𝐷𝑐 =
𝐾1𝐿𝑒−𝐾1𝑡𝑐

𝐾2
=

0.21 × 17.1 × 𝑒−0.21×2.69

0.41
= 4.96 𝑚𝑔/𝐿 

𝐷𝑚𝑖𝑛 = 𝐷𝑂𝑆𝑎𝑡.𝑎𝑡 𝑇𝑚𝑖𝑥 − 𝐷𝑐 = 9.54 − 4.98 = 4.58
𝑚𝑔

𝐿
> 4

𝑚𝑔

𝐿
 𝑂. 𝐾 

𝐷𝑖𝑠𝑡𝑎𝑛𝑐𝑒 = 𝑉𝑒𝑙𝑜𝑐𝑖𝑡𝑦 × 𝑡𝑖𝑚𝑒 = 0.18 𝑚/ sec×
2.95 × 24 × 3600

1000
= 45.878 𝑘𝑚 

 

Problem 2: A city discharges 1.25 m3/sec of wastewater onto a stream whose minimum rate of flow is 8 

m3/sec. The velocity of stream is 0.8 m/sec. The temperature of the wastewater is 20 0C and that of the 

stream is 15 0C. The BOD5 of the wastewater is 183 mg/L, and that of the stream is 2 mg/L. The wastewater 

contains no dissolved oxygen but the stream is 90 percent saturated upstream of the discharge. At 20 0C, 

deoxygenation coefficient (K1 ) is estimated to be 0.3 per day and reaeration coefficient (K2 ) is 0.9 per 

day. Determine the critical-oxygen deficit and its location. Also, estimate the 20 0C BOD5 of the sample 

taken at the critical point. Use temperature coefficient of 1.135 for deoxygenation coefficient (K1 ) and 

1.024 for reaeration coefficient (K2 ). Also, plot the dissolved-oxygen sag curve? Given the saturation 

concentration at 15 0C and at mixed temperature = 10.15 mg/L 

Solution: 

1. Characteristics of the mix: 

𝑄𝑀𝑖𝑥 = 𝑄𝑟 + 𝑄𝑤 = 8 + 1.25 = 9.25 𝑚3/𝑠𝑒𝑐  

DO of the stream, 𝐷𝑂𝑟 = 0.9 × 10.15 = 9.14 𝑚𝑔/𝐿 

𝐷𝑂𝑀𝑖𝑥 =
𝐷𝑂𝑟 × 𝑄𝑟 + 𝐷𝑂𝑤 × 𝑄𝑤

𝑄𝑀𝑖𝑥
=

9.14 × 8 + 0 × 1.25

9.25
= 7.9 𝑚𝑔/𝐿 

𝑇𝑀𝑖𝑥 =
𝑇𝑟 × 𝑄𝑟 + 𝑇𝑤 × 𝑄𝑤

𝑄𝑀𝑖𝑥
=

15 × 8 + 20 × 1.25

9.25
= 15.6750𝐶  

𝐾1(15.675) = 0.3 × 1.135(15.675−20) ≈ 0.173 𝑑𝑎𝑦−1 

𝐾2(15.675) = 0.9 × 1.024(15.675−20) ≈ 0.812 𝑑𝑎𝑦−1 

𝐵𝑂𝐷5𝑀𝑖𝑥 =
𝐵𝑂𝐷5𝑟 × 𝑄𝑟 + 𝐵𝑂𝐷5𝑤 × 𝑄𝑤

𝑄𝑀𝑖𝑥
=

2 × 8 + 183 × 1.25

9.25
= 26.46 𝑚𝑔/𝐿 

𝐵𝑂𝐷𝑡−𝑇 = 𝐿(1 − 𝑒−𝐾1𝑡) ⇛ 𝐵𝑂𝐷5−15.675 = 𝐿(1 − 𝑒−0.173×5) ⇛ 26.46 = 𝐿(1 − 𝑒−0.173×5) ⇛ 𝐿𝑀𝑖𝑥

= 𝐵𝑂𝐷𝑢 = 𝑢𝑙𝑡𝑖𝑚𝑎𝑡𝑒 𝐵𝑂𝐷 = 45.702 
𝑚𝑔

𝐿
= 𝐿𝑀𝑖𝑥  

2. Initial dissolved oxygen deficit at mixed temperature (TMix = 15.675 0C) 

From table, DO saturation concentration at 15.675 0C = 10.15 mg/L 



Dr. Awatif Soaded & Dr. Basim H.                          Sanitary and Environmental Engineering    2019-2020  

 

    Page 9 of 10 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

Initial deficit:  𝐷0 = 𝐷𝑂𝑆𝑎𝑡.𝑎𝑡 𝑇𝑚𝑖𝑥 − 𝐷𝑂𝑚𝑖𝑥 = 10.15 − 7.9 = 2.25 𝑚𝑔/𝐿 

3. Determination of tc and xc: 

( ) dayD
LK
KK

K
K

KK
t o

o
c 105.225.2

702.45173.0
173.0812.0

1
173.0
812.0

ln
173.0812.0

1
1ln

1

1

12

1

2

12

=



 


−

−
−

=






 −
−

−
=  

𝑥𝑐 = 𝑣 × 𝑡𝑐 = 0.8 × (
3600 × 24

1000
) × 2.105 = 145.497 𝑘𝑚 

4. Determination of Dc and DO at xc: 

𝐷𝑐 =
𝐾1𝐿0𝑚𝑖𝑥 𝑒

−𝐾1𝑡𝑐

𝐾2
=

0.173 × 45.702 × 𝑒−0.173×2.105

0.812
= 6.765 𝑚𝑔/𝐿 

𝐷𝑂 𝑎𝑡 𝑥𝑐 = 10.15 − 6.765 = 3.385 
𝑚𝑔

𝐿
> 𝐷𝑂𝑀𝑖𝑛 = 2 𝑚𝑔/𝐿    O.K 

5. Determination of BOD5 of a sample taken at xc: 

𝐿𝑡 = 𝐿0𝑀𝑖𝑥 × 𝑒−𝐾1×𝑡𝑐 = 45.702 × 𝑒−0.173×2.105 = 31.752 𝑚𝑔/𝐿 

𝐵𝑂𝐷5−20 = 31.752 × (1 − 𝑒−0.3×5) = 24.667 𝑚𝑔/𝐿 

6. Computation of additional points on the oxygen sag curve: 

𝐷𝑡 =
𝐾1𝐿0𝑀𝑖𝑥

𝐾2 − 𝐾1

(𝑒−𝐾1𝑡 − 𝑒−𝐾2𝑡) + 𝐷𝑖𝑒
−𝐾2𝑡

=
0.173 × 45.702

0.812 − 0.173
(𝑒−0.173×𝑡 − 𝑒−0.812×𝑡) + 2.25𝑒−0.812×𝑡 

𝐷𝑂𝑡 = 𝐷𝑂𝑆𝑎𝑡 − 𝐷𝑡 = 10.15 − 𝐷𝑡  

DISTANCE (km) 0 50 100 120 140 150 200 250 

Time (day) 0.000 0.723 1.447 1.736 2.025 2.170 2.894 3.617 

Dt (mg/L) 2.250 5.291 6.506 6.691 6.761 6.762 6.534 6.081 

DOsat (mg/L) 10.15 10.15 10.15 10.15 10.15 10.15 10.15 10.15 

DO (mg/L) 7.900 4.859 3.644 3.459 3.389 3.388 3.616 4.069 

 



Dr. Awatif Soaded & Dr. Basim H.                          Sanitary and Environmental Engineering    2019-2020  

 

    Page 10 of 10 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

 

Oxygen sag curve 

 

 

Problem 3: The domestic sewage of a town is to be discharged into a stream after treatment. 

Determine the maximum permissible effluent BOD and the percentage purification required in 

the treatment given the following particulars: 

Population of town: 50000 capita, DWF of sewage: 150 liters per capita, BOD contribution per 

capita: 0.075 kg/day, Minimum flow of stream: 0.20 m3/sec, BOD of stream: 3 mg/L, Maximum 

BOD of stream on downstream: 5 mg/L. 

Problem 4: A stream, saturated with DO, has a flow of 1.2 m3/sec, BOD of 4 mg/L and oxygenation 

rate constant of 0.3 per day (based 10). It receives an effluent discharge of 0.25 m3/sec having 

BOD 20 mg/L, DO 5 mg/L and deoxygenation rate constant 0.13 per day (based 10). The average 

velocity of flow of the stream is 0.18 m/sec. Calculate the DO deficit at point 20 km and 40 km 

downstream? Assume that the temperature is 200C throughout and BOD is measured at 5 days. 

Take saturated DO at 200C as 9.17 mg/L. 

Problem 5: A city discharge at the rate of 1200 liters per second, into a stream whose minimum 

flow is 5000 liters per second, the temperature of both being 200C. The 5-day BOD at 200C for 

sewage is 160 mg/L and that of river water is 2 mg/L. The DO content of sewage is zero while 

that of stream is 90% of the saturation DO. Find out the degree of treatment required if the 

minimum DO to be maintained in the stream is 4 mg/L? Assume deoxygenation coefficient as 0.1 

(based 10) and reoxygenation coefficient as 0.3 (based 10). Given saturation DO at 200C as 9.17 

mg/L. 

 

0

2

4

6

8

10

12

0 50 100 150 200 250 300

D
is

so
lv

e
d

 O
xy

ge
n

 (
m

g/
L)

Distance (km)

D
O…

How to Choose a DRM Software to protect your document?

https://howtochoo.se/technology/how-to-choose-a-drm-software-for-documents/


Dr. Awatif Soaded & Dr. Basim H.                       Sanitary and Environmental Engineering                          2016-2017 

 

 

 

 

 

Sanitary and Environmental Engineering 

 

PART 2: WASTEWATER ENGINEERING 

 

 

 

 

 

 

 

 

 

 

 

 

 



Dr. Awatif Soaded & Dr. Basim H.                       Sanitary and Environmental Engineering                          2016-2017 

 

PART 2: WASTEWATER ENGINEERING 

Lecture 6:  Flow Diagram for a Wastewater or Sewage Treatment Plant (WWTP) 

                                               Primary Treatment                                                                                                   Secondary or Biological Treatment 

 

 

 

  
1                    2                                      3                                      4                                              5                                            6                                7                                        8 

 
 
 
 

                
                                             

 
 

                 1-LLP low lift pump: to raise the level of the flowing sewage                                                           9                                             10                                              11 

2-Screen: to remove large solids 
3-Flotation Tank: to remove oil and grease 
4-Girt Chamber: to remove grits and sand                                        For the removal of inorganic matter                            Sludge Treatment               
5-Primary Sedimentation Tank: to remove suspended solids 
                         
6-Biological Tank: for the decomposition of organic matter 
7-Secondary Sedimentation Tank: for the settlement of the          For the removal of organic matter                                         Liquid 
Flocculent biological mass                                                         
8-Chlorination Contact Tank: to kill harmful organisms 
 
9-Thickner: to reduce the moisture content for sludge 
10-Digester: for the decomposition of the organic matter              Sludge Treatment                                                                       Sludge    
11-Drying Beds: to dry the sludge  



Dr. Awatif Soaded & Dr. Basim H.                          Sanitary and Environmental Engineering    2017-2018  

 

    Page 3 of 4 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

Wastewater treatment plant: 
 
First: Primary treatment: a treatment process for wastewater (or sewage) is employed to remove 
inorganic material that floats or will settle, and pathogens that account for about 30 percent of biological 
oxygen demand (BOD). It involves: 
 

1. Low lift station 
2. Parshall flume. 
3. Racks, screens and comminutors. 
4. Floatation tank. 
5. Grit removal. 
6. Primary sedimentation tanks. 

 
Second: secondary or biological treatment: is a treatment process for wastewater (or sewage) to remove 
organic matter and achieve a certain degree of effluent quality by using a sewage treatment plant with 
physical phase separation to remove settleable solids and a biological process to remove dissolved and 
suspended organic compounds. 

1. Biological process. 
2. Secondary sedimentation tank. 
3. Chlorine contact tank (effluent disposal). 
Biological process: 

Attached growth process: 
a) Intermittent sand filter. 
b) Trickling filters. 
c) Rotating biological contactors. 

Suspended growth process: 
a) Conventional process. 
b) Tapered aeration process. 
c) Step aeration process.  
d) Completely mixed process. 
e) Extended aeration process. 
f) Contact stabilization process. 

Sludge treatment and disposal: 
a) Thickener tank. 
b) Digester tanks. 
c) Dewatering process (drying beds, vacuum filter, pressure filter, centrifuges, pressed filters, 

drying and combustion). 
 

Third: Tertiary treatment is the final cleaning process that improves wastewater quality before it is 
reused, recycled or discharged to the environment. The treatment removes remaining inorganic 
compounds, and substances, such as the nitrogen and phosphorus. 
 
 
 
 
 
 
 
 
 



Dr. Awatif Soaded & Dr. Basim H.                          Sanitary and Environmental Engineering    2017-2018  

 

    Page 4 of 4 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

Microbiology of sewage treatment: 
Domestic sewage contains enormous quantities of microorganisms which depending upon its age and the 

quantity of dilution water, bacterial counts in raw sewage may be expected to range (0.5 × 105 →
5 × 106) /mL. Viruses, protozoans, worms, etc., are also present but their concentration is seldom 
important enough to require measurement. 
Bacteria are single-celled plants which metabolize soluble food and reproduce by binary fission. 

 
Growth pattern based on number of organisms. 

 

Growth pattern based on mass of organisms. 

The declining growth phase is generally used for biological treatment systems. 

 

How to Choose a DRM Software to protect your document?

https://howtochoo.se/technology/how-to-choose-a-drm-software-for-documents/


Dr. Awatif Soaded & Dr. Basim H.                          Sanitary and Environmental Engineering    2019-2020  

 

    Page 1 of 10 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

 

 

 

 

 

 

 

Sanitary and Environmental Engineering 

 

PART 2: WASTEWATER ENGINEERING 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Dr. Awatif Soaded & Dr. Basim H.                          Sanitary and Environmental Engineering    2019-2020  

 

    Page 2 of 10 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

PART 2: WASTEWATER ENGINEERING 

Lecture 7:  Preliminary and Primary Treatment 

Note:  

a) The headwork of wastewater plants usually incorporates a flow measurement device as a Parshall 

flume and mechanical or physic-chemical system designed for removal of large floating solids, grit 

and perhaps grease (preliminary treatment systems). 

b) Primary treatment has traditionally implied a sedimentation process intended to remove 

suspended organic solids. Chemicals are sometimes added in primary clarifiers to assist in removal 

of finely divided and colloidal solids or to precipitate. 

1. Low lift sewage pump station: 

2. Screen: A protective device used to remove large and coarse materials from the wastewater, which 

may damage equipment. 

a) Types: rack, mesh 

b) Openings: Coarse more than 50 mm, medium 25-50 mm, fine less than 25 mm. 

c) Flowing velocity through the openings: vf= 0.6-1.2 m/sec 

3. Flotation or Skimming tank: To separate solid and liquid particles (grease and oil) from the 

wastewater by the introduction of air bubbles. The particles are attached to the bubbles and by the 

buoyancy forces, the particles are raised to the water surface. The floating particles are removed by 

skimming. 

Types: Dissolved air flotation, Dispersed air flotation 

Dissolved air flotation (DAF): Air bubbles are introduced by injection of air to the water under pressure. 

Air is dissolved under 250-450 kPa in the pressure tank, where the water is held for several minutes. 

The components of this tank: 

1-pressurizing pump 2-pressure tank 3-flotation tank 
 

 



Dr. Awatif Soaded & Dr. Basim H.                          Sanitary and Environmental Engineering    2019-2020  

 

    Page 3 of 10 

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or 

discrepancies have occurred. 

 

 
The performance of this system depends on: 

 
𝐴

𝑆
= 1.3 × 𝑆𝑎 ×

(𝑓×𝑃−1)

𝐶𝑖
 

𝐴

𝑆
: Air to solid ratio (mL of air/ mg solids) 

Sa: Solubility of air depending on temperature (mL/L) 
ρ air= 1.3 mg /mL  
f = Fraction of dissolved air at pressure (P) = 0.5 

P = Pressure, atm (𝑃𝑎𝑡𝑚 =
𝑃𝑘𝑃𝑎+101.35

101.35
). 

Ci = Concentration of suspended solids in the influent (mg/L) 
 
Design criteria: 
Detention time = 3-30 min 
Flowing velocity = 50-250 mm/sec 
𝐴

𝑆
= 0.005-0.6 mL/mg 